1131 o

Patented

Cl0011310TT00 180° 3
Cl001131NIKO00 180° 3
Cl001131COP0O0 180° 3
Cl001131BRO00 matte chrome 180° 3
CI001131ARGO00 180° 3
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Mortise dimensions
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* up to 2100 mm high
A - 2 hinges 80 kg
B - 3 hinges 120 kg

850 mm wide
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Load capacity
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Installation
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Vertical adjustment

Horizontal adjustment




LAPI LABORATORIO PREVENZIONE INCENDI S.p.A.
Sede Primaria: 1-59100 PRATO - Via della Quercia, 11
Telefono +39 0574.575.320 - Telefax +39 0574.575.323
Sede Secondaria: 1-50041 CALENZANO (FD) - Via Petrarca, 48
e.mail: lapi@laboratoriolapi.it
web site: www.laboratoriolapi.it

ATTESTATION OF FIRE RESISTANCE

SPONSOR:

CEAM AMADEO S.P.A.
Via Dante Alighieri, 5
22072 — Cermenate (Como)

DENOMINATION OF THE MATERIAL:
“Cerniera invisibile regolabile 3D S.T.A.R.S. Art. 1131”

S
REFERENCE STANDARD: ;";:
UNI EN 1634-2 Ed. 2009 ‘%}

openable window assemblies and elements of building hardware
Part 2: Fire resistance characterisation test for elements of building hardware

" ; jﬁ\""'“w ’:«j:}/
Fire resistance and smoke control tests for door, shutter anaZz jyce:

On the base of the test performed, the duration of the fire resistance of the material is

Cerniera invisibile regolabile 3D S.T.A.R.S. Art. 1131 (Rif. Lab. 473/14)
Integrity: 36 minutes
Insulation: 36 minutes

Resistance to loading: 35 minutes

The test results relate only to products manufactured and installed in accordance with the
specimen tested in the laboratory “Cerniera invisibile regolabile 3D S.T.A.R.S. Art. 1131” (Ref.
Lab. 473/14), described in Test Report N. 473.0UN0360/14. The results can only be used for
installation on doors and openable windows of similar type that have been tested
according to EN 1634-1, and have been shown to have characteristics of deformation
within the field of direct application of test results, if applicable.

e

Manager The Dir;go{o)f the Laboratory

o Borsini /ﬁi/}ﬁ Eigm_i\’ -
' rd

This document is the English version of the Attestation of Fire Resistance issued on 06/06/2014 to which
reference has to be made in case of every kind of dispute.

Prato, 18/06/2014 The Certificati

This document has to be read in conjunction with the Test Reports, for the description of the product and for
every other detail. This document does not represent type approval or certification of the product neither
declaration of compliance, that is exclusively under the responsibility of the Manufacturer or Sponsor.

Il presente Rapporto di Prova non puo essere riprodotto in forma parziale senza l'autorizzazione scritta di questo Laboratorio
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